
Uncontrolled Document when Printed 

Westside Corporation Pty Limited 

DOCUMENT TYPE MANAGEMENT PLAN 

DOCUMENT TITLE 
Produced Water Management Plan 
- Petroleum Lease 94 

 

DOCUMENT DETAILS 

Dept. Origin HSE 

Document # MSG-GN00-HS-PLN-002 

Intranet Folder Health, Safety, Environment & Risk 

Used by All Relevant Westside Personnel 

 

Table of Contents 
 

1. INTRODUCTION ................................................................................................................................ 4 

1.1 Project Overview ..................................................................................................................................4 

1.1.1 Location ........................................................................................................................................4 
[...]
Figure 6 – Overview of the Proposed Produced Water Management ....................................................... 17 
Figure 7 -  CRD graph for the Moura area from 1980 to 2020 ................................................................... 18 
Figure 8 - Water Treatment Plant - simplified process flow diagram ........................................................ 21 
 



 

 

 

PL94 Produced Water Management Plan        Page 4 of 47 

1. Introduction 

This Produced Water Management Plan (PWMP / the Plan) provides a description of the PL 94 development 

(outlined in section 1.1) (the Project), and details on produced water quantities, storage, treatment and 

management.  

1.1 Project Overview 

The Project involves the construction, operation, rehabilitation of the following: 

• 600 development wells (the PWMP covers Stage 1 and Stage 2 developments); 

• Ancillary linear infrastructure including gas and water infrastructure, access tracks, 

power lines and communication lines; 

• Gas compression facilities as required; 

• Water management infrastructure; and  

• Other ancillary activities and facilities to support gas field development. 

Water will be produced from the Baralaba Coal Seams associated with gas production in accordance with 

this PWMP. Gas and water will be produced over the approximate 25-year life of the Project. 

1.1.1 Location 

The Project is located in the Moura-Theodore district of the Banana Shire, Queensland.  The area consists 

of the fields Dawson River, Nipan, Moura, Moura Central and Mungi.  The field development occurs as 

‘pods’ within an area extending approximately 36km north to south and up to 8km east to west. Moura is 

located within the PL94 tenure on the Western boundary and located 3.5km South of the northern PL94 

boundary and 33km North of the Southern boundary. The development lies between the western 

boundary of various Mining Lease (MLs) held by Anglo Coal and the Dawson River. Access to the well 

fields utilises public roads and associated secondary roads which provide access to local properties.  

Figure 1 shows the Project location. 



 

 

 

PL94 Produced Water Management Plan        Page 5 of 47 

 

Figure 1 – Project Location 



 

 

 

PL94 Produced Water Management Plan        Page 6 of 47 

 

1.2 Objective of the Produced Water Management Plan 

This Plan covers all activities associated with managing produced water once it is at surface. The plan 

outlines how produced water will be managed in accordance with the regulatory framework. In addition, the 

Plan sets the objectives to maximise the beneficial use of the produced water and identify any potential 

impacts that may require mitigating. Other objectives of the Plan include: 

• Provide a document that sets out the Westside water management philosophy and 

approach; 

• Demonstrate alignment with regulatory policies; 

• Document the risks and mitigation measures in relation to produced water 

management; 

• Provide clear information on the base data and management of the produced water 

including: 

o Source water quantity and quality; 

o Demand location and volume; 

o Available technologies; 

o Environmental receptors and constraints; 

o Address potential community concerns and regulatory requirements. 

The Plan considers the management of produced water over the life of the Project. This Plan will be regularly 

reviewed to adapt to any changes in development or take advantage of advances in the management of 

produced water in the future.  



 

 

 

PL94 Produced Water Management Plan        Page 7 of 47 

2. Legislative Framework 

This Plan has been prepared in accordance with the key policies and legislation for managing produced water 
at PL 94. Table 1 provides a summary of the policies and legislation considered in the development of the 
Plan.  

Table 1– Summary of Legislation, Guidelines and Approval Conditions for CSG water 
Management 

Legislation, policy or guideline 

Environmental Protection and Biodiversity Conservation Act 1999 (Cth) (EPBC Act) 

Environmental Protection Act 1994 (Qld) (EP Act) 

Environmental Protection (Water and Wetland Biodiversity) Policy 2019 

Coal Seam Gas Water Management Policy (EHP 2012) 

Petroleum Act 1923 (Qld)  

Petroleum and Gas (Production and Safety) Act 2004 (Qld) (P&G Act) 

Waste Reduction and Recycling Act 2011 (Qld) (WRR Act) 

End of Waste Guideline (Qld) (DES, 2016) 

• End of Waste Code – Associated Water 

• End of Waste Code – Associated Water for Irrigation 

Water Act 2000 (Qld) (Water Act) 

National Water Quality Management Strategy (NWQMS) (AG, 2018) 

Australian and New Zealand Guidelines for Fresh and Marine Quality (ANZEC, 2000) 

Queensland Water Quality Guidelines (QWQG) (EHP, 2013) 

Code of Practice: For the construction and abandonment of petroleum wells and 

associated bores in Queensland (DNRME, 2019) 

Australian Standard AS2885 – Pipelines Gas and Liquid Petroleum  

Australian Pipelines and Gas Association Ltd (APGA) Code of Environmental Practice 

(2017) 

 



 

 

 

PL94 Produced Water Management Plan        Page 8 of 47 

3. Water Resource 

3.1.1 Produced Water Production 

The by-product of gas production of a CSG field is produced water. Gas and water are held in the coal matrix 

by hydrostatic pressure. To release the gas molecules from the coal matrix the coals need to be de-

pressured. Depressurisation is done by pumping the water out of the coal seam, which then allows the gas to 

desorb from the coals and flow to the surface.  

 

Groundwater is extracted until hydrostatic pressure is reduced to achieve consistent gas flow. Generally 

water extraction in a well has a steep production curve to a peak, where gas flows are achieved and then the 

water production sharply declines.  

 

The produced water production characteristics from a gas field can be forecast using established techniques 

and field data. The forecast (often termed the water production curve) provides the rate and total volume of 

produced water extracted over a gas field area. 

 

The PL94 field is a relatively mature gas field and the produced water data acquired during the operation of 

PL94 has been used to predict the volumes of produced water that will be extracted over the life of the 

Project. 

 

The current water production rate is ~ 480 m3/d across the PL94 field. This baseline flow will be consistent 

through 2022 until drilling operations increase after a reduction in 2020. Figure 2 provides the water profile 

curve for the life of the Project. The peak water production is predicted to occur in Year 17, with a peak rate 

of ~2.6 ML/day. The estimated cumulative water production volume is also presented in Figure 2. The total 

groundwater that will be abstracted for the duration of the Project is estimated at ~32.4 GL. The water 

profile of each well peaks quickly and drop offs quickly making the profile flat ranging between 2.2 and 

2.6ML per year for the majority of the Project. 

 

The water profile will be updated as the Project progresses to ensure the water management 

scenarios are fit for purpose.  



 

 

 

PL94 Produced Water Management Plan        Page 9 of 47 

Figure 2 – Produced water production for PL94 

 

3.1.2 Produced Water Quality 

The quality of produced water from the proposed wells will be a function of the underlying formations. 

Groundwater quality of the Baralaba Coal Measures collected over a number of years shows there is a 

wide range of water quality within the coal seams. It also shows water quality to be a Na/Mg - Cl 

dominated saline water type. Accordingly, produced water from these coal measures is high in salinity 

(see Table 2). 

 

Table 2 - Groundwater Quality in the Baralaba Coal Measures1  

Parameter Unit Range 

pH Range 7.3 – 8.8 

EC μS/cm 5010 – 15 400 

TDS mg/L 2000 – 14 000 

SO4 mg/L <1 – 690 

 
1 Data collected for the PL94 UWIR dated 11 June 2019 and UWIR annual reports. 



 

 

 

PL94 Produced Water Management Plan        Page 10 of 47 

Parameter Unit Range 

Ca mg/L 6.7 – 505 

Cl mg/L 1743 – 6231 

Mg mg/L 1.5 – 216 

Na mg/L 1163 – 4400 

K mg/L 9.5 – 150 

CO3 mg/L 1.4 – 165 

HCO3 mg/L 771 – 3258 

Total alkalinity mg/L 580 – 980 

 



 

 

 

PL94 Produced Water Management Plan        Page 11 of 47 

 

3.2 Current Produced Water Management 

The current water management program at Westside has a mix of beneficial use applications, storage and 

water treatment. The current produced water management program is suitable for the volumes of water 

that are currently produced.  Figure 3 provides an overview of the water management infrastructure for the 

Moura field as well as tank capacity and indicative flows.  

 

Figure 4 provides an overview of the water management infrastructure for the Dawson River and Nipan 

fields as well as tank capacity. The current water management program relies on tank storage and beneficial 

uses for the treated, raw and retentate water. The end use of the water has several scenarios: 

• Water produced in the Moura field is aggregated in the Above Ground Storage Tanks 

(AGST) and used for beneficial uses. 

• Water from the Dawson River and Nipan Fields is aggregated at the Dawson River AGST 

and treated at the Dawson water treatment plant. The permeate is stored in tanks for 

beneficial use. The retentate water is returned to the AGST. Water produced in excess 

of the plant capacity is beneficially used.  

 

The current beneficial uses include: 

• Stock water for local landholders (Westside currently has one beneficial use agreement 

with local a local landholder)  

• drilling activities; 

• dust suppression; and 

• construction activities. 

 

 



 

 

 

PL94 Produced Water Management Plan        Page 12 of 47 

Figure 3– Moura Field Water Network 

 

Figure 4– Dawson River and Nipan Field Water Network 

 

3.2.1 Produced Water Management – Water Treatment 

The existing Dawson Water Treatment Plant (WTP) receives water from the Dawson and Nipan sections of 

the gas fields. Currently, approximately 250kL per day is received at the plant. Figure 5 provides an overview 

of the Dawson River WTP.  

 

The water is received in a 1.5 ML AGST. The water in this tank is dosed with a flocculation and leaves the 

tank via a clarifying weir. The water is then ozonated and pumped through a hydrocyclone, disc filter, sand 

filter and bag filter. The filtered water is stored in a balance tank. From the balance tank the water can be 

pumped either through an ion exchange media (IEX) filtration chain or a reverse osmosis (RO) system. There 

is additional filtration (sand and granulated activated carbon filter, bag filter and cartridge filters) prior to the 

water being pumped through the RO membranes. 

 

The Dawson WTP produces 3 types of treated water: low salinity (1,500 µS/cm EC limit), stock BUA water 

(5,000 mg/L TDS limit) and retentate water (ranges from 10,000 - 20,000 uS/cm). The low salinity is mainly 

RO water with a shandy of ion exchange (IEX) resin treated water to re-ionise. The stock BUA water is mostly 

IEX filtered water with a small RO water shandy to reduce salinity. The retentate water is the brine from the 



 

 

 

PL94 Produced Water Management Plan        Page 13 of 47 

RO units and backwash from the hydrocyclone and sand filters. Water quality tests are performed and 

recorded daily with portable water quality meters. Laboratory tests are conducted monthly. 



 

 

 

PL94 Produced Water Management Plan        Page 14 of 47 

 

Figure 5 – WTP Overview 



 

 

 

PL94 Produced Water Management Plan        Page 15 of 47 

3.2.2 Produced Water Management – Raw Water Beneficial Use 

Westside maximises the beneficial use of raw produced water as the priority. The water is beneficially used 

for stock water, construction, drilling and completions and dust suppression.  

 

Westside has a number of wells in the Dawson River Field that meet the water quality requirements under 

the EOWC for Associated Water to supply produced water for stock water. Westside’s priority is to supply all 

produced water that meets the stock water quality parameters to landowners. 

 

Westside uses produced water in its drilling and completions processes and in construction when needed for 

compaction.  

 

The Moura-Theodore area can become very dry and dust can be generated by Westside’s activities. 

Westside is proactive in ensuring dust is minimised and does not impact on the community’s amenities. 

Below are the Environmental Authority (EA) conditions for PL 94 that specify how produced water can be 

used: 

 

(B7) Under PL94 EA produced water may be re-used in:   

a) drilling and well hole activities; or   

b) stimulation activities.   

 

(B8) Produced water may be used for dust suppression provided the following criteria are met:   

a) the amount applied does not exceed the amount required to effectively suppress dust; and  

b) the application:   

i. does not cause on-site ponding or runoff   

ii. is not applied outside the area being suppressed   

iii. does not harm vegetation surrounding the area being dust suppressed; and   

iv. does not cause visible salting.   

 

(B9) Produced water may be used for construction purposes provided the use:   

a) does not result in negative impacts on the composition and structure of soil or subsoils   

b) is not directly or indirectly released to waters   

c) does not result in runoff from the construction site; and   

d) does not harm vegetation surrounding the construction site. 

 

3.2.3 Produced Water Management – Treated Water Beneficial Use 

The Dawson WTP produces two treatment streams, the first is stock water quality water and the second 

is low salinity water. The stock water quality meets the ANZECC water quality guidelines as per the 

requirements under the End of Waste Codes – Associated Water. The low salinity water meets the 

requirements for irrigation water under the End of Waste Code – Associated Water for Irrigation.  

 



 

 

 

PL94 Produced Water Management Plan        Page 16 of 47 

Westside has a BUA for stock water in place to take the low salinity water and the stock water quality water 

from the permeate produced from the water treatment plant. The stock water quality water is delivered via 

a pipeline to a set of water tanks on the landowner’s property.  

 

Water quality tests are completed daily at the water treatment facility to ensure that the water supplied 

meets the specification requirements of the End of Waste Code – Associated Water (ANZECC water quality 

guidelines for stock water). Water quality results are uploaded on the operational dashboard Kanepi for 

review by the Operations team.  

3.2.4 Produced Water Management – Retentate/Brine Management 

Due to the limited processing and low recovery of the water treatment facility to meet the stock water 

quality guidelines, the retentate produced is approximately 5,000 - 10,000 uS/cm. The retentate is classified 

as CSG water as it meets the definition of CSG water, which has a EC of less than 12,000 uS/cm. The water 

treatment facility produces approximately 70 m3/d of retentate. 

 

The retentate is currently stored in a tank where it can be loaded out for: 

• dust suppression, where it meets the definition of CSG water, 

• if it does not meet the definition of CSG water it is blended to meet CSG water quality, 

• Recirculated through the system, 

• or loaded out for disposal.  

4. Future Produced Water Management Strategy 

Westside has plans to fully develop the PL94 tenure, which will require a water management strategy to 

support the increased development. The Coal Seam Gas Water Management Policy 2012 (EHP, 2012) 

contemplates that developments change over time including the volumes produced from each well, and 

therefore the solutions will need to be adaptive. To achieve the outcomes of the regulatory framework and 